



Rx name	Adults	Pediatrics																				
<p><b>Diphenhydramine HCL</b> Injection, USP (50 mg/ml)** <b>(continued)</b></p> <p><b>Diphenhydramine HCL</b> (continued) Liquid (12.5 mg/5 ml)</p>	<p>25 to 50 mg every 4 to 6 hours; max 300 mg/day.</p>	<p><b>Adolescents:</b> 25 to 50 mg IM/IV, repeated every 4 to 6 hours as needed (not to exceed 400 mg/day). If IV route, infuse at a rate of ≤25 mg/min.</p> <p><b>Children:</b> Weight in pounds</p> <table border="1" data-bbox="938 394 1523 457"> <thead> <tr> <th>Lbs.</th> <th>20 to 24</th> <th>25 to 37</th> <th>38 to 49</th> <th>50 to 99</th> </tr> </thead> <tbody> <tr> <td>ml</td> <td>4</td> <td>5</td> <td>7.5</td> <td>10</td> </tr> </tbody> </table> <p>DO NOT GIVE MORE THAN 4 DOSES IN 24 HOURS. Do not use with any other medicine with diphenhydramine in it. <b>Under 2 years old:</b> NOT RECOMMENDED</p>	Lbs.	20 to 24	25 to 37	38 to 49	50 to 99	ml	4	5	7.5	10										
Lbs.	20 to 24	25 to 37	38 to 49	50 to 99																		
ml	4	5	7.5	10																		
<p><b>Diphenhydramine HCL</b> (continued) Chewable Tablets (12.5 mg)</p> <p>Tablets (25 mg)</p>	<p>2 to 4 chewable tablets every 4 to 6 hours</p> <p>Take 25 to 50 mg every 4 to 6 hours by mouth</p>	<p><b>Children:</b> Weight in pounds</p> <table border="1" data-bbox="938 667 1523 730"> <thead> <tr> <th>Lbs.</th> <th>20 to 24</th> <th>25 to 37</th> <th>38 to 49</th> <th>50 to 99</th> </tr> </thead> <tbody> <tr> <td>tablet</td> <td>N/A</td> <td>1</td> <td>1 ½</td> <td>2</td> </tr> </tbody> </table> <p>DO NOT GIVE MORE THAN 4 DOSES IN 24 HOURS. Do not use with any other medicine with diphenhydramine in it. <b>Under 2 years old:</b> NOT RECOMMENDED</p> <p><b>Children:</b> Weight in pounds</p> <table border="1" data-bbox="938 926 1523 989"> <thead> <tr> <th>Lbs.</th> <th>20 to 24</th> <th>25 to 37</th> <th>38 to 49</th> <th>50 to 99</th> </tr> </thead> <tbody> <tr> <td>tablet</td> <td>N/A</td> <td>1/2</td> <td>1/2</td> <td>1</td> </tr> </tbody> </table> <p>DO NOT GIVE MORE THAN 4 DOSES IN 24 HOURS. Do not use with any other medicine with diphenhydramine in it. <b>Under 2 years old:</b> NOT RECOMMENDED</p>	Lbs.	20 to 24	25 to 37	38 to 49	50 to 99	tablet	N/A	1	1 ½	2	Lbs.	20 to 24	25 to 37	38 to 49	50 to 99	tablet	N/A	1/2	1/2	1
Lbs.	20 to 24	25 to 37	38 to 49	50 to 99																		
tablet	N/A	1	1 ½	2																		
Lbs.	20 to 24	25 to 37	38 to 49	50 to 99																		
tablet	N/A	1/2	1/2	1																		
<p><b>Epinephrine / Adrenaline</b> Injection, 1:1,000 (1 mg/ml)**</p> <p>Injection, 1:10,000 (0.1 mg/ml)</p> <p>Auto-injector: <b>Epipen</b> (Epinephrine 0.3 mg) <b>Epipen Jr</b> (Epinephrine 0.15 mg) <b>Auvi Q</b> (Epinephrine 0.1 mg, 0.15 mg, 0.3 mg)</p>	<p>0.3 to 0.5 mg IM or subcutaneously, may repeat every 5 to 10 minutes as needed.</p> <p>0.1 to 0.25 mg IV (1 to 2.5 ml of 1:10,000 solution) injected slowly once.</p> <p>≥ 25 kg: 0.3 mg IM into the mid-outer thigh.</p>	<p>0.01 mg/kg IM every 5 to 15 minutes for up to 3 injections if patient is not responding (up to maximum dose of 0.3 mg in a prepubertal child and up to 0.5 mg in a teenager).</p> <p><b>Newborn infants:</b> 0.01 to 0.03 mg/kg IV <b>Older infants and children:</b> 0.01 mg/kg IV (maximum 1 mg), repeated every 3 to 5 minutes.</p> <p><b>7.5 to 13 kg:</b> 0.1 mg IM into the mid-outer thigh. <b>13 to 25 kg:</b> 0.15 mg IM into the mid-outer thigh. <b>≥ 25 kg:</b> 0.3 mg IM into the mid-outer thigh.</p>																				
<p><b>Glucagon/glucose</b> injection** (emergency medication for low blood sugar) 1 mg / ml</p> <p>Tablet</p>	<p>1 mg IM, IV or subcutaneous. May repeat dose if the patient does not respond in 15 minutes.</p>	<p>0.03 mg/kg IV, IM or subcutaneous (maximum dose of 1 mg); may repeat every 15 minutes up to 3 doses.</p>																				

Rx name	Adults	Pediatrics
<b>Glucagon/glucose</b> Tablet (continued)	15 gm (3 to 4 tablets) by mouth, may repeat in 15 minutes if hypoglycemic symptoms do not resolve.	<b>Children:</b> 10 to 20 gm (0.3 gm/kg) by mouth, may repeat in 15 minutes if hypoglycemic symptoms do not resolve. <b>Infants and neonates (≤ 4 weeks):</b> NOT RECOMMENDED. Parenteral route recommended (IV dextrose or IM glucagon).
<b>Naloxone*</b> injection (0.4 mg/mL)	0.4 mg to 2 mg IV, IM, or subcutaneous up to a total dose of 10 mg, may repeat every 2 to 3 minutes PRN.	0.001 to 0.02 mg/kg IV, IM or subcutaneous up to full reversal dose of 0.1 mg/kg, may repeat dose every 2 minutes to a cumulative dose of 10 mg.
Auto-injector (0.4 mg / 0.4 ml; 2 mg / 0.4 ml)	2 mg IM or subcutaneous into the anterolateral aspect of the thigh, may repeat same dose every 2 to 3 minutes PRN.	Administer as a single dose IM or subcutaneous into the anterolateral aspect of the thigh, may repeat every 2 to 3 minutes if needed until emergency medical assistance becomes available.
<b>Naloxone*</b> Nasal spray (2, 4 mg/actuation)	Spray a single dose 2 or 4 mg into 1 nostril. If desired response is not achieved after 2 to 3 minutes, give a second dose intranasally into alternate nostril.	Administer a single dose into 1 nostril. May repeat every 2 to 3 minutes in alternating nostrils if needed until medical assistance becomes available.
<b>Nitroglycerin*</b> SL tablets (0.3 mg or 0.4 mg)	0.3 to 0.4 mg sublingually or in buccal pouch at onset, may repeat in 5 minutes: maximum of 3 doses in 15 minutes. Prophylaxis: 5 to 10 minutes before activity.	NOT RECOMMENDED FOR UNDER 18 YEARS OLD
Translingual spray (0.4 mg per metered spray)	Spray 0.4 mg (1 spray) onto or under the tongue every 5 minutes for maximum of 3 doses in 15 minutes.	NOT RECOMMENDED FOR UNDER 18 YEARS OLD
<b>Oxygen delivery system:</b> Tank is at least 3/4 full if only one tank is available.	6 to 8 L/minute May consider any oxygen delivery systems if appropriate.	<b>Children:</b> 1 to 4 L/minute Nasal prongs or nasal catheters preferred; can consider face mask, head box, or incubator for older children. <b>Infants &amp; Neonates (≤ 4 weeks):</b> 1 to 2 L/minute. Nasal prongs or nasal catheters preferred.
<b>Optional emergency medications — not required for Medi-Cal providers</b>		
<b>Ammonia</b> inhalants	Crack open one (1) capsule.	Same as adult.
<b>Lidocaine injection</b> (5 mg/ml 0.5%; 10 mg/ml 1%; 20 mg/ml 2%.	50 to 100 mg IV (not to exceed 300 mg administered during a 1-hour period).	<b>For shock:</b> 1 mg/kg loading bolus IV (repeat bolus if infusion initiated > 15 minutes after initial bolus) followed by 20 to 50 mcg/kg per minute continuous infusion. <b>Maximum IV loading dose:</b> 3 mg/kg or 300 mg administered over a 1-hour period.

Rx name	Adults	Pediatrics
<b>Methylprednisolone (as sodium succinate; injection: 40, 125 mg).</b> <b>Methylprednisolone (as sodium succinate; injection: 40, 125 mg)</b> (continued)	<b>Initial dosage:</b> 10 to 40 mg IV, IM. <b>High dose therapy:</b> 30 mg/kg administered intravenously over at least 30 minutes. May repeat dose every 4 to 6 hours for 48 hours.	<b>Load:</b> 1 to 2 mg/kg IV, IM (maximum dose of 125 mg). <b>Maintenance:</b> 0.5 mg/kg every 6 hours or 1 mg/kg every 12 hours up to 120 mg per day.
<b>Sodium chloride 0.9%</b> (250, 500, 1000 mL)	For hypovolemic shock, dehydration): 1,000 ml IV bolus. Repeat dose and/or titrate as needed.	<b>For hypovolemic shock:</b> 20 ml/kg IV push or administered over 20 minutes, may repeat 3 times. <b>Newborn Infants:</b> 10 ml/kg IV push.
<b>Other:</b>		
<b>Other:</b>		

\* Only one emergency medication strength or route is required.

\*\* This medication's strength and route treat the widest age range of the population and meet the state requirement for this medication category. All medication strengths and routes must be considered to provide emergency treatment for the population served, as applicable.

#### References:

[AAP Publications: Volume 145, Issue 1: Drugs Used to Treat Pediatric Emergencies January 2020 - Tables 1-8](https://www.accessdata.fda.gov/drugsatfda_docs/label/2013/091526lbl.pdf)  
[https://www.accessdata.fda.gov/drugsatfda\\_docs/label/2013/091526lbl.pdf](https://www.accessdata.fda.gov/drugsatfda_docs/label/2013/091526lbl.pdf) (neonates and premature infants)  
<https://www.benadryl.com/benadryl-dosing-guide> (under 2 years old)  
[https://www.healthychildren.org/English/safety-prevention/at-home/medication-safety/Pages/Diphenhydramine-Benadryl-Antihistamine.aspx?\\_ga=2.195132524.1799613895.1660597226-1617691688.1660597225&\\_gl=1\\*18b26bu\\*\\_ga\\*MTYxNzY5MTY4OC4xNjYwNTk3MjI1\\*\\_ga\\_FD9D3XZVQQ\\*MTY2MDU5NzlyNi4xLjAuMTY2MDU5NzlyNi4w](https://www.healthychildren.org/English/safety-prevention/at-home/medication-safety/Pages/Diphenhydramine-Benadryl-Antihistamine.aspx?_ga=2.195132524.1799613895.1660597226-1617691688.1660597225&_gl=1*18b26bu*_ga*MTYxNzY5MTY4OC4xNjYwNTk3MjI1*_ga_FD9D3XZVQQ*MTY2MDU5NzlyNi4xLjAuMTY2MDU5NzlyNi4w) (Benadryl liquid)  
<https://www.pdr.net/drug-summary/Diphenhydramine-Hydrochloride%E2%80%93diphenhydramine-hydrochloride-1140>  
<https://www.health.harvard.edu/heart-health/aspirin-for-heart-attack-chew-or-swallow>  
<https://www.pdr.net/drug-summary/Adrenalin-epinephrine-3036>  
<https://www.drugs.com/dosage/epinephrine.html>  
<https://www.pdr.net/drug-summary/Glucagon-glucagon--rDNA-origin--290> (adult)  
<https://medlineplus.gov/druginfo/meds/a682480.html#:~:text=Glucagon%20is%20used%20along%20with,stored%20sugar%20to%20the%20blood>  
<https://www.cdc.gov/diabetes/basics/low-blood-sugar-treatment.html> (glucose tablet)  
[https://www.uptodate.com/contents/image?imageKey=PEDS%2F83485&topicKey=EM%2F85767&source=see\\_link](https://www.uptodate.com/contents/image?imageKey=PEDS%2F83485&topicKey=EM%2F85767&source=see_link)  
 (glucose tablet for pediatric)  
<https://www.fda.gov/drugs/postmarket-drug-safety-information-patients-and-providers/narcan-naloxone-nasal-spray-approved-reverse-opioid-overdose>  
[https://www.drugs.com/dosage/naloxone.html#Usual Adult Dose for Opioid Overdose](https://www.drugs.com/dosage/naloxone.html#Usual%20Adult%20Dose%20for%20Opioid%20Overdose)  
[https://www.accessdata.fda.gov/drugsatfda\\_docs/label/2014/021134s007lbl.pdf](https://www.accessdata.fda.gov/drugsatfda_docs/label/2014/021134s007lbl.pdf) (Page 8)  
<https://www.drugs.com/pro/methylprednisolone-sodium-succinate-injection.html#s-34068-7> (adult)  
<https://www.pdr.net/drug-summary/Sodium-Chloride-sodium-chloride-24245> (adult)